/82862

107
331-2400L
49 68
135 66 n
10 o 137\ 7 120
,/ h?\ 123 Q)
(KmS) ’
A - o nl o 6y ‘ / 5
111 Qk
\ 42 C) sgl26 & ) 6
8) : 3

41 » 26 2 B
4 (&)
e N
¢ » g
\ B
S NN
13 8 \ 3
A R . B2 3
8x S0 .
o VWe * 64
, ’ 62
! Y N 60
55 P , -
s8 > NG e \. 37
P 0 ‘ e/ 24
126 & i\ ’ . 19
& I -
) ',
-
FJ‘
[
<
as
1
7 i
6 4
b L
-/ 43\ & 14 80 - 20W-50 DIL
(:7 s 100 - SEALANT
0 - 4 134 - SEAL KIT
4 O
& 3g, |p

25 '1'\ = ~/3

A
i’\ - V-
10X S0 Y Z
\ 1
- ) Hydro-Gear
P.1 of 2 70765L-P

OR

7
b~
T

108



/82862

JTEN & PART # (184 DESCRIPTION
ITEM ¥ PART & ary IESCRIPTION 55 | 51298 1 | BRAKE SHAFT
1| 70652 T | KIT, HOUSING-NAIN 56 | 50748 1 | AXLE SHAFT
|| HUSING, MAIN s8 | si161 2 | SEAL LIP17X40X 7
2 | CRADLE BEARING 60 | 50995 1 | SEAL PLUG - SIDE
|| TRUNNIDN BUSHING 62 | 50759 1 | RETAINING RING - AXLE
| | SHAFT, BRAKE 63 | 51109 1 | RETAINING RING
| |SEA, LIP12X25X7 64 | 50743 1 | BEARING-BALL 20X47X14(6204)
| | SCREW, HFHC 1/4-28 X 7/3 (PATCH) 65 | 50740 1 | BEARING-BALL 25X47X12¢6009)
| | VASHER, .34 X .88 X . 66 | 50751 1| s
2 | s0890RM | | LOVER HOUSING 67 | 50329 1 | RETAINING RING
3 | 70667 || KIT, CENTER SECTION 68 | 50760 2 | RETAINING RING-
| | CENTER SECTIIN 70 | 70391 1 | LH, BRAKE ARM smvmt ASSEMBLY
% gﬂﬁgmﬁ&sx L03X.75 1 | ERAKE ARN
)
3| SCREW, 3/8-24 X 25 } %ismmzss X.381 X .330
2 | CHECK PLUG ASSEMBLY, . (027 : ' y
~ 1 | SCREW, HFHC 1/4-20 X 7/8 (PATCH)
4 9008000-0128 || LIP SEAL 73 | 50754 1 | BRAKE DISC
s |2o03018 | | SPACER 80 790z | 20V-50 OIL
6 |=2o03016 || VIRE RETAINING RING 81 |50942-2 1 | AXLE BUSHING
; ggggggg : gﬁl&lt;l{»g ﬁ}ﬁm g2 | 50942-1 1 | AXLE BUSHING
10 | 5003087 [ | VARTABLE SWASHPLATE 100 | 50928 1 | SEALANT
11 |50551 | | THRUST BEARING 30 X 52 X 13 107 [ 70314 1| HUB ASSEMBLY
i5 | 0891w || Cve-mack + |6
14 | 2003014 1 SPRING, BLOCK 108 | 50863 1 NUT, HEX 3/4-16
110 70110 1 | FITTING O-RING ASSEMBLY
15 | 70331 I | 10cc CYLINDER BLOCK ASS'Y b | FATING RING SN
I | 10cc CYLINDER BLOCK 1 | BRI 1Bk | 4ee
3 | PISTN SEAT VASHER 11170109 L | oo o ey
19 | 44130 ? e%gsmn ! JARE
21 | 70082 | | 21cc CYLINDER BLOCK ASS'Y 120 | 51182 1 [ PULEY, 45
| | 21cc CYLINDER BLOCK 123 | 51076 1 | SCREW, HFHC 1/4-20 X 7/8 (PATCH)
7 | 21cc PISTON SPRING 126 | 51316 2 | RING, RETAINING
7 | PISTIN SEAT VASHER 134 | 70553 1 | KIT, SEAL
7 | 2lcc PISTIN 1 | SEAL LIP 15X 35X 7
24 | 2003017 | | VASHER, BLOCK THRUST 1 | RING, RETAINING 37 INT
25 |soss2 | | THRUST BEARING 42 X 68 X 16 1 ,LIP 12X 25 X7
26 |s50315 2 | BALL BEARING 1 | SEAL LIP 10X 25X 7
27 | 2000022 || VIRE RETAINING RING 1 [ RING, RETAINING .31 EXT
30 |2000015 || SLOT GUIDE lf HHC Pl.lli-ao
b (Ao | R | e B
1 .
35 |s50317 2 | NUT 1 | SEAL, LIP25 X 47X 7
36 | 50426 | | STUD - SHORT 5/16-24 1| RING, RETAINING 1.36 INT
37 | 50281 1 | FRICTION PucK 2 | RING, RETAINING 1 87 INT
38 | 70680 | | KIT, BYPASS PLATE 2 | RING, RETAINING 1. 43
35 | 2005555 i | Brpass ACTUATIR 135 51523 I | VASHER, D SLOTTED .53 X 1.63 X . 06
40 | 45074 1| LPseaL 136 51362 1| FAN, €, 10 RLADE
41| 30270 I | BrPasS AR 137 70583 1| Vs -E}JLIS{YI]TTED 53 X 1.63 X . 06
42 | 44870 1 | RETAINING RING 1| FaN e, 10 BADE '
43 |sooo2 2 [N
1 | HEX LOCK NUT 1/2-20 CNYLON INSERT
44 |50016 3 1 |puter, o5
46 |50990 1| FILTER )
49 |51224 1 | HEX LOCK NUT 1/2-20 CNYLON INSERT) 141 (51575 1 [ VASHER .34 X .88 X.03
50 |s0752 18 | SCREV, 1/4-20 X .75 LING P10 [51401 { | HOSE 4,50 X 4,00
51 |s0744 1| 147 BEVEL GEAR
s2 |s0745 1| 197 BEVEL GEAR
53 |50746 1 | 53T SPUR GEAR
94 | 50757 1 MOTOR SHAFT r=

=g Hydro-Gear

P.2 of 2 70765L-P




		2002-01-18T11:14:43-0600
	brad sinkler
	<none>




